
 i 
I wi 

THE REMOVAL OF MANGANESE IN DRINKING WATER 

 

 

 

 

 

 

 

 

by 

David A. Weakley II 

Bachelor of Science, University of Pittsburgh, 2007 

 

 

 

 

 

 

 

 

 

Submitted to the Graduate Faculty of 

Swanson School of Engineering in partial fulfillment  

of the requirements for the degree of 

Master of Science 

 

 

 

 

 

 

 

 

 

University of Pittsburgh 

2009 

 



 ii 

UNIVERSITY OF PITTSBURGH 

SWANSON SCHOOL OF ENGINEERING 

 

 

 

 

 

 

 

 

This thesis was presented 

 

by 

 

 

David A. Weakley II 

 

 

 

It was defended on 

September 11, 2009 

and approved by 

 

Dr. Willie Harper Jr., Associate Professor, Civil and Environmental Engineering 
[...]
o Highland No. 1 Reservoir (2 connected cells) 

o Highland No. 2 Reservoir (1 cell) 

o Herron Hill Reservoir (2 cells) 

 On-Ground Tanks (storage tanks at grade) 

o Spring Hill Tanks (2) 

o Brashear Tanks (2) 

o Allentown Tanks (2) 

o Squirrel Hill Tank (1) 



 15 

o Bedford Tank (1) 

o Lincoln Tank (1) 

 Elevated Storage Tanks (storage tanks above grade) 

o Herron Hill Tank 

o Garfield Tank 

 AWTP Secondary Sedimentation Basins (3) 

These storage facilities provide sufficient water and pressure to the Pittsburgh distribution 

system during high and low demand periods.  They also provide emergency flow for fires, water 

main breaks, power outages, and scheduled AWTP shut down periods.  If the intakes to AWTP 

need to be closed due to a river spill or plant maintenance, the storage facilities can be filled to 

the operating capacity to service the distribution system.  At full capacity, the ability of the 

storage facilities to service the distribution system is limited by the 26 MGD membrane plant 

[Daley, 2007]. 

The membrane plant services the Highland No. 1 Super-system, which has demands 

exceeding 26 MGD. Therefore, water is pumped directly to some of the Highland No. 1 Super-

system areas from the AWTP.  The secondary sedimentation basins, which are part of the AWTP 

process train, provide an addition 123 MG of stored water within the plant.  When the intakes are 

closed, these secondary storage tanks assure that there will be sufficient finished water to pump 

to the three primary reservoirs and directly to the Highland No. 1 Super-system.  PWSA has to 

rely on its stored water because there is no substantial backup finished water supply available 

from neighboring utilities.  With the 15 pressure zones in the system, the reservoirs and elevated 

towers are able provide a constant pressure, via gravity feed, to customers with minimal 



 16 

fluctuations during emergency situations such as power outages and water main breaks [Daley, 

2007].  

Flows patterns in the distribution system and levels in the reservoirs are continuously 

changing.  The fluctuations of flow patterns are due to diurnal demand patterns and pumping 

protocols.  This creates non-steady state hydrodynamic conditions through the distribution 

system.  The majority of pumping for PWSA occurs during nights and weekends when 

electricity rates are lower and demand is low.  Since the volume of water pumped is greater than 

the volume of water in demand, net storage increases.  By Monday morning, the storage facilities 

are typically filled to their designated maximum level.  Then, during the week, the levels in the 

reservoirs tend to drop due to deceased pumping.  Keeping the reservoirs full allows PWSA to 

provide water with sufficient pressure to the distribution system during emergencies (e.g. power 

outages, fires, waterline breaks) [Daley, 2007].  From an AWWA and Economic and 

Engineering Services, Inc. (EES) literature review of finished storage water facilities [2002] 

prepared for the EPA, it was found that finished water storage facilities were historically 

operated at their maximum capacity, emphasizing hydraulic considerations.  However, recent 

disinfection byproduct regulations focus attention on water quality considerations.  Maintaining 

full storage facilities provides more storage capacity than is needed for non-emergency demands.  

Longer detention times for water created by fuller storage facilities results in the degradation of 

water quality.  Therefore, PWSA has lowered the maximum operating fill levels of some of the 

storage facilities in effort to better utilize the existing water storage and maintain water quality 

[Daley, 2007].   

PWSA‟s storage facilities pose a security risk since they are nodes for intentional water 

contamination.  The tank enclosures, reservoir covers, and membrane plant are protective 



 17 

barriers to guard against intentional water contamination.  Until the mid 1990‟s, all of 

Pittsburgh‟s reservoirs were uncovered [Daley, 2007].  Then the amendment to the Pennsylvania 

Department of Environmental Protection (PADEP) Chapter 109 (Safe Drinking Water) of the 

Title 25 Environmental Protection document required PWSA to replace or cover the reservoirs 

[PADEP, 2004].  Now all of them, except one, are covered with a floating cover [Daley, 2007].  

The exception was due to a public outcry to keep the reservoir uncovered for recreation.   

Highland No. 1, Highland No. 2, and Lanpher Reservoirs are the three primary reservoirs 

with capacities of 117, 125, and 133 MG, respectively.  Highland No. 1 Reservoir, located in 

Highland Park, consists of two basins that are connected by a shallow channel as shown in 

Figure 1. At one time, the reservoir consisted of two separate cells, however, the shared wall 

failed when taking water level down in one of the cells.  This reservoir is the only Pittsburgh 

storage facility that remains uncovered.  This reservoir is not baffled and there is one inlet and 

outlet in each cell.  The geometry of Highland No. 1 is irregular, with the smaller, squarer basin 

to the east.  During the week, Highland No. 1 Reservoir is visually inspected daily for 

contamination, vandalism, dead animals, operational readiness, etc [Daley, 2007].  The 

inspection protocol matches the AWWA and EES [2002] covered storage facility literature and 

research review which outline recommendations to complete daily or weekly physical 

inspections of storage facilities.  All of the effluent from both basins of the Highland No. 1 

Reservoir is treated through the 26 MGD membrane plant [Daley, 2007].   

Highland No. 2 Reservoir is one large basin with one inlet and outlet.  This „L‟ shape 

basin, also shown in Figure 1, was covered and baffled in 1998 with a flexible polypropylene 

floating cover to comply with PADEP standards.  Highland No. 2 is also in Highland Park, west 

of Highland No. 1 Reservoir.  Water exits to the west of this basin through a chlorine house 



 18 

where the chlorine residual is boosted with sodium hypochlorite.  Since the installation of the 

cover, the inside of the reservoir has not been inspected for structural integrity or possible debris 

accumulation, although, the cover is visually inspected daily by PWSA personnel [Daley, 2007].   

Lanpher Reservoir is located in Shaler Township between Etna and Millvale, PA.  The 

reservoir was originally one basin, but was divided into two for Class 1 reliability.  Both cells are 

trapezoidal in shape.  Water flows in through a common channel, down the center of the two 

cells, from the northwest to southeast.  The division structure at the end of the channel splits the 

influent into two cells.  Water flows into the cells through a baffling structure that spans 

approximately half of the tank width.  There is one outlet in each cell.  The two effluent channels 

and one influent channel can be accessed in the chlorine house.  Residual chlorine is added to the 

effluent channel to maintain a total chlorine residual of 0.40 mg/L throughout the distribution 

system.  The two effluent channels are then connected into the 60-inch service main where the 

effluents are mixed together [Daley, 2007].  Like Highland No. 2 Reservoir, Lanpher reservoir 

was covered with a polypropylene cover in response to the Chapter 109 amendment to the Title 

25 Environmental Protection document which required PWSA to replace or cover the reservoirs 

[PADEP, 2004].  Since the installation of the polypropylene covers, neither the Highland No. 2 

nor the Lanpher Reservoir has been taken out of service for cleaning or inspection of structural 

integrity [Daley, 2007].  The three primary reservoirs are visually inspected daily from the 

perimeter, but the AWWA and EES [2002] review of finished water storage facilities listed 

recommendations of cleaning covered facilities at least every three to five years and uncovered 

reservoirs annually or bi-annually to maintain water quality in the storage facilities [Daley, 2007] 

The cleaning of covered facilities recommendation is not followed by PWSA [States, 2009]. 



 19 

2.1.5 Treatment Operations and Water Quality 

PWSA operates a conventional 100 MGD drinking water treatment plant consisting of raw water 

screens, rapid mix, flocculation, flocculation, two-stage clarification, filtration and disinfection 

processes.  In 2005, PWSA started enhanced coagulation, which was stated by AWWA and EES 

[2002] in a literature review prepared for the EPA on how the age of water effects quality in 

distribution systems, to be the best available technology specified in the Disinfectants and 

Disinfection Byproducts Rule for natural organic matter (DBP precursor) removal.  This process 

improves the biochemical stability of the finished water and decreases water quality problems 

associated with aging water [Daley, 2007].  This quality improvement is the result of reduced 

organic matter and suppressed biological and chemical reaction rates in the stable water 

[AWWA and EES, 2002]. 

Currently, PWSA monitors the distribution system daily for disinfectant residual.  This 

test ensures that the general distribution water quality is acceptable, with a total chlorine residual 

goal of 0.40 mg/L at all taps [States, 2009].  Typically, almost all the total chlorine residual is in 

the form of free chlorine [Daley, 2007].  PWSA also runs weekly composite chemical analysis 

on the finished water to determine turbidity, temperature, pH, alkalinity, hardness, carbon 

dioxide, chloride, calcium, magnesium, fluoride, sulfate, specific conductance, total solids, 

dissolved solids, and suspended solids [PWSA, 2006].  In addition, total metals analysis is 

conducted on the influent and finished water to determine the removal efficiency of iron, 

manganese, arsenic, lead, sodium, cadmium, silver, selenium, beryllium, zinc, chromium, 

copper, nickel, antimony, and thallium [PWSA, 2006].  The Allegheny River is rich in 

manganese and iron, due in part, to acid mine drainage in the surrounding Pittsburgh area.  

PWSA uses the oxidation/sedimentation/filtration processes for the removal of iron and 



 20 

manganese, and other metals to decrease the levels released into the distribution system [Daley 

2007]. 

The operations center for the Aspinwall Water Treatment Plant and pump stations is 

located in the operations building at the Aspinwall Plant.  Built in 1969, the operations building 

provides office, laboratory, conference, mechanical, and storage space for administrative and 

operations usage.  In the future, the membrane plant control center will be moved from the 

membrane plant to the AWTP.  The majority of the AWTP equipment and distribution system is 

monitored continuously by a PWSA employee on computers and panels that relay the plant and 

distribution system status information.  Every hour, the plant operators manually record readings 

from the system.  These values include pump rates, storage tank elevations, and other treatment 

plant information.  The recorded data provides valuable historical records on how the system was 

operating during a certain period [Daley, 2007]. 

A variety of chemicals are used during the water treatment process including potassium 

permanganate, powdered activated carbon, coagulant aid polymer, ferric chloride, lime, caustic 

soda, sodium hypochlorite, and soda ash.  Post filtration, the finished water receives a 

hydrofluosilicic acid and additional sodium hypochlorite dose [Daley, 2007]. 

Below in Figure 3 is the typical process flow diagram for a surface water treatment plant.  

At PWSA, the raw water is pumped from the Allegheny River in Aspinwall, PA.  Next the water 

flows through the bar screens and to the chemical dosing and rapid mix stage.  The water flows 

into the flume where it coagulates and flocculates, next the water goes through secondary 

sedimentation in large basins across Freeport Road.  The water then flows back to the top of the 

filter where it is dosed with filter aid and prefilter chlorine.  After which, the water flows through 

anthracite, sand then gravel and on to the clearwell for disinfection. 



 21 

 

Figure 3. Process Train for Surface Water Sourced Drinking Water 

[MWH, 2005] 

Although there are background levels of fluoride in the source water, the Allegheny 

River.  PWSA adds hydrofluosilicic acid as a 25 percent solution to finished water between the 

filters and the clearwell to raise the concentration.  Fluoride is added to the water for dental 

health benefits.  The dosage pump runs continuously and is adjusted once daily based on 

sampling results.  The goal is to achieve a fluoride concentration of approximately 1.0 mg/L 

throughout the distribution system [Daley, 2007]. 

Sodium hypochlorite is used as PWSA‟s primary and secondary disinfectant.  The 

finished water receives a primary dose of sodium hypochlorite at the entrance to the clearwell.  

Secondary disinfection is provided by continuous rechlorination systems.  The systems are on/off 

controlled and placed throughout the PWSA distribution system.  There is chlorine feed at the 

membrane plant to water entering the distribution system from Highland No. 1 Reservoir and 

seven chlorine booster stations located at outlets of the following facilities: 

 Lanpher Reservoir 

 New Highland Pump Station (influent to Garfield Tank) 

 Highland No. 2 Reservoir 

 Herron Hill Reservoir 



 22 

 Brashear Tanks 

 McNaugher Reservoir 

 Bedford Tank 

PWSA has built and is in the process of commissioning three additional booster chlorine stations 

to the outlets of the following facilities: 

 Allentown Tanks 

 Squirrel Hill Tank 

 Lincoln Tank 

The construction on the three additional chlorine booster stations is complete.  PWSA is 

currently working on commissioning each booster station for setup.  The additional three booster 

stations should allow PWSA to better control chlorine residual and DBP formation through the 

distribution system.  Currently, the Allentown and Squirrel Hill Tanks are fed from Highland No. 

2 Reservoir and Lincoln Tank is fed from Highland No. 1 Reservoir.  High concentrations of 

chlorine are added at the effluents of these two primary reservoirs to assure adequate disinfectant 

residual through the secondary storage facilities and distribution lines to customer homes and 

businesses.  The new booster stations will be paced by chlorine residual so lower concentrations 

of chlorine will need to be added at the primary reservoirs [States, 2009].  However, the residual 

pacing still does not guarantee predictable residual levels [AWWA and EES, 2002].  Chlorine 

residual will still change depending on flow patterns and chlorine demand in the water after the 

booster station.  Therefore, PWSA may still incur periodic over and under dosages of chlorine 

[Daley, 2007]. 



 23 

2.1.5.1 Enhanced Coagulation 

In an effort to better control disinfection byproduct formation, the EPA disinfectant disinfection 

byproduct rule requires that US surface water treatment plants whose influent and effluent waters 

meet a certain criteria practice enhanced coagulation.  This treatment technique has shown to be 

effect in reducing natural organic matter and consequently disinfection byproducts [States, et al., 

2002]. 

 The term "enhanced coagulation” refers to the process of improving the removal 

percentage of disinfection byproduct (DBP) precursors in a conventional water treatment plant 

[USEPA, 1999].   The modifications include reduction of pH to levels of 5 to 6 during the 

coagulation process and or the use of higher doses of coagulants [States, et al., 2002].  

“Enhanced softening” refers to the improved removal of DBP precursors by precipitative 

softening. The removal of natural organic matter (NOM) in conventional water treatment 

processes by the addition of coagulant has been demonstrated by laboratory research and by 

pilot-scale, demonstration-scale, and full-scale studies.  Several researchers have shown that total 

organic carbon (TOC) in water, used as an indicator of NOM, exhibits a wide range of responses 

to treatment  with aluminum and iron salts [USEPA, 1999]. 

 At very low pH levels, positively charged products from hydrolysis yielded from metal 

coagulants neutralize negatively charged NOM and form insoluble complexes.  Additionally, 

elevated doses of metal coagulants more effectively adsorb NOM onto the coagulation 

precipitates [States, et al., 2002].  Above explains the reasoning behind lowering the pH level 

and increasing the coagulant dose. 



 24 

2.2 SAFE DRINKING WATER ACT 

The Safe Drinking Water Act (SDWA) was first passed by Congress under President Nixon in 

1974.   The purpose of the Safe Drinking Water Act was to protect public health by regulating 

the nation's public drinking water supply.  The law was further amended in 1986 and 1996 and 

requires many actions to protect drinking water and its sources including rivers, lakes, reservoirs, 

springs, and ground water wells [USEPA, 2009].  

The SDWA authorizes the EPA to set national health-based standards for drinking water.  

The standards are to protect against naturally-occurring and man-made contaminants that may be 

found in drinking water.  For the standards to be met, the EPA, states, and water systems work 

together [USEPA, 2009]. 

Originally, the Safe Drinking Water Act focused primarily on treatment as the means of 

providing safe drinking water at the tap.  However, the 1996 amendments greatly enhanced the 

existing law by recognizing source water protection, operator training, funding for water system 

improvements, and public information as important components of safe drinking water.  This 

new approach ensured the quality of drinking water by protecting it from source to tap [USEPA, 

2009]. 

2.2.1 Primary Standards 

National Primary Drinking Water Regulations (NPDWRs or primary standards) are legally 

enforceable standards that apply to public water systems.  Primary standards protect public 

health by limiting levels of contaminants in drinking water [USEPA, 2009]. 



 25 

There are six different categories for primary drinking water regulations: 

microorganisms, disinfectants, disinfection byproducts, inorganic chemicals, organic chemicals 

and radionuclides.  Contaminants listed below pose documented health problems.  Examples of 

microorganism contaminants are: Cryptosporidium, Giardia lamblia, Heterotrophic plate count, 

Legionella, turbidity, total coliforms and E. Coli and viruses.  Examples of disinfectant 

contaminants are: chloramines, chlorine and chlorine dioxide.  Examples of disinfection 

byproducts are bromate, chlorite, haloacetic acids and total trihalomethanes.  Examples of 

inorganic chemicals are: arsenic, asbestos, barium, cadmium, chromium, copper, cyanide, lead, 

mercury, nitrate, nitrite, selenium and thallium.  Examples of organic contaminants include: 

benzene, carbon tetrachloride, chlorobenzene, dioxin, ethylbenzene, polychlorinated biphenyls 

(PCBs), styrene, toluene, vinyl chloride and xylenes.  Examples of radionuclide contaminants 

include: alpha particles, beta particles, radium, and uranium [USEPA, 2009]. 

 

2.2.2 Secondary Standards 

National Secondary Drinking Water Regulations are non-enforceable guidelines regulating 

contaminants that may cause cosmetic effects (such as skin or tooth discoloration) or aesthetic 

effects (such as taste, odor, or color) in drinking water. The EPA recommends that water systems 

comply with secondary standards but does not require systems to comply. It is within the states' 

jurisdiction to choose to adopt them as enforceable standards.  The 15 secondary drinking water 

regulations are as follows: aluminum, chloride, color, copper, corrosivity, fluoride, foaming 
[...]
prefilter chlorination creates more THMs, the increase is not substantial.  Provided that the 

chlorine dose is reasonable, compared to industry standards less than 1.0 mg/L, there are no great 

THM increases.   

To insure optimized treatment for manganese removal, prefilter chlorination should be 

used and the chlorine dose should be minimized to the point of just removing the iron and 

manganese.  Excessive chlorine should not be used because as seen in the 2.0 mg/L test, the 

trihalomethane formation potential is excessive. 

4.3 DISINFECTION BYPRODUCT PRECURSOR PLANT PROFILE 

Organic matter is measured by total organic carbon (TOC) and by UV 254 absorbance.  These 

two tests measure disinfection byproduct precursors because they gage the concentration of 

organic matter is present in the water and able to be combined with halogens such as chlorine to 



 123 

create THMs and HAAs.  Through different physical and chemical process of the treatment 

works, organic material is removed.  A disinfection byproduct precursor profile was created to 

show how effective each unit process was at removing organic matter measured by both TOC 

and UV 254 absorbance.   

 A tracer study was completed at PWSA to determine how long the water stays in each 

unit process.  The unit process detention times correspond to sampling times to create a 

disinfection byproduct precursor profile of the PWSA treatment works.  The following is a list of 

the unit processes in the order of water flow and there corresponding detention times. 

 

Table 23:  Disinfection Byproduct Precursor Profile and Unit Process Residence Time 

 

Due to the fluctuating cost of electricity during peak hours.  Pumping rates, which uses 

the greatest amount of the treatment works electricity, vary daily.  More water is pumped at night 

and on weekends to save costs.  The variation in pumping rates changes detention times so the 

above times are accepted averages by the operators and staff at PWSA. 

Unit Process
Sampling 

Location

Elapsed Time                        

(hours)

Total Time                    

(hours)

Raw Water Inlet House 0 0

Coagulation/ 

Flocculation
Flume 2 2

Sedimentation Prefilter 39 41

Filtration Postfilter 2 43

Disinfection Clear well 8 51



 124 

4.3.1 Materials and Methods 

The prefilter chlorine is turned off for two days prior to sampling for the disinfection byproduct 

precursor profile experiment.  The two days ensures that the chlorine dosed before the filters 

does not interfere with the profile by oxidizing organic matter and comprising the TOC and UV 

254 absorbance readings. 

On the first day at 3:00 PM, the river water was sampled from the inlet house.  Day 1 at 

3:00 PM is considered time zero for all intents and purposes of this experiment.  Two hours later 

on day 1 at 5:00 PM the flume was sampled.  The water in the plant had already been dosed with 

chemical and rapidly mixed.  The flume is where coagulation and flocculation occurs.  Next the 

water flows across Freeport Road to the settling basins where the flocculent particles settle for 39 

hours.  On day 3 at 8:00 AM water from the top of the filter is sampled.  This water has been in 

the settling basin for 39 hours and has had no contact with chlorine.  Two hours later the “pocket 

of water” has passed through the filter and on day 3 at 10:00 AM water from the bottom of the 

filter is sampled.  After the water has flown through the filter it travels to the chlorine contact 

chamber where the water flows through a serpentine plug flow reactor for eight hours.  On day 3 

at 6:00 PM, water is sampled from the end of the clear well right before it goes to distribution. 

At each sampling time and location two samples are taken for total organic carbon (TOC) 

and two samples are taken for UV 254 absorbance.  The average of the TOC and UV 254 

absorbance measurements were calculated and analyzed.  A percent reduction comparing each 

unit process to the original river level of organic matter was calculated. 

  



 125 

4.3.2 Results and Discussion 

The following graph represents the total organic carbon plant profile for every unit process in 

PWSA‟s water treatment plant.  Total organic carbon concentration and ultraviolet 254 nm 

absorbance are both disinfection byproduct precursors.  When they are measured after every unit 

process in accordance to the elapsed time to ensure the same pocket of water, the result is a 

profile.  The disinfection byproduct precursor profile shows what unit processes are the most 

important in removing organic matter and minimizing disinfection byproducts such as 

trihalomethanes from forming. 

 

Figure 33. TOC Concentration of PWSA Plant Profile Week of April 27, 2009 Plant-Scale Study 

 

2.20

1.21
1.26

1.15 1.18

0.00

0.50

1.00

1.50

2.00

2.50

Raw Water Flume Prefilter Postfilter Clear well

A
ve

ra
ge

 T
O

C
 (

m
g/

L)

Stage of PWSA Pilot Plant

45%
Removal

-2%
Removal

5%
Removal

-1%
Removal



 126 

Figure 33 above, shows the TOC plant profile for the week of April 27, 2009.  The 

profile shows that the greatest reduction of TOC occurs in the steps between the raw water intake 

and the flume.  In PWSA‟s water treatment plant this is the where the chemicals are added and 

they are rapidly mixed.  Chemicals include ferric chloride as a coagulant, lime to adjust the pH, 

coagulant aide and potassium permanganate to control manganese levels.   

 

 

Figure 34.   UV 254 Absorbance of PWSA Plant Profile Week of April 27, 2009 Plant-Scale Study 

 

Figure 34 above shows the UV 254 absorbance plant profile for the week of April 27, 

2009.  The profile shows the percent reduction of total organic carbon between each unit process 

compared to the original TOC concentration in the raw water, the same as the TOC profile.  

0.059

0.037

0.026

0.018

0.006

0.000

0.010

0.020

0.030

0.040

0.050

0.060

0.070

Raw Water Flume Prefilter Postfilter Clear well

U
V

 2
5

4
 A

b
so

rb
an

ce
 (

ab
s.

)

Stage of PWSA Pilot Plant

38%         
Reduction

18%          
Reduction

14% 
Reduction

19%          
Reduction



 127 

Above it is easy to see the greatest reduction, 44%, occurs right after the rapid mix stage.  The 

reduction between postfilter and prefilter water is only 3% which is not significant compared to 

the original drop after the rapid mix stage.  The previously stated fact helps to explain the 

conclusions in the Prefilter Chlorination THM Study and the Chlorine Spike experiments that 

there were no significant effects on prefilter chlorination within normal operating chlorine doses.   

To make an honest effort to control the THM formation, minimize the chlorine dose like 

before but work on optimizing the rapid mix process.  Ensure all of the paddle mixers are 

working and the chemicals are dosing correctly.   

Figure 35 below shows the TOC plant profile for the week of July 20, 2009.  The profile 

shows that the greatest reduction of TOC occurs in the steps between the raw water intake and 

the flume. Although the TOC concentrations are not identical to the April 27, 2009 study, the 

reduction percentages are similar.  The greatest reduction in TOC, 44%, occurs right after the 

rapid mix stage. 



 128 

 

Figure 35. TOC Concentration of PWSA Plant Profile Week of July 20, 2009 Plant-Scale Study 

Figure 36 shows the shows the percent reduction of the UV 254 absorbance for the 

PWSA drinking water plant during the week of July 20, 2009.  The greatest reduction of 42% 

occurs after the rapid mix process, the second greatest reduction in UV 254 absorbance occurs 

after the sedimentation ponds.  Here again, the filters do not remove substantial amounts of 

organic matter. 

3.11

1.74
1.66

1.55
1.61

0.00

0.50

1.00

1.50

2.00

2.50

3.00

3.50

Raw Water Flume Prefilter Postfilter Clear well

A
ve

ra
ge

 T
O

C
 (

m
g/

L)

Stage of PWSA Pilot Plant

44%               
Reduction

3%               
Reduction

3%              
Reduction

-2%
Reduction



 129 

 

Figure 36. UV 254 Absorbance of PWSA Plant Profile Week of July 20, 2009 Plant-Scale Study 

 

A good way for a plant operator to control THM formation is to be mindful of chlorine 

dose but more importantly optimize the rapid mix process.  Ensure that the all of the mixers are 

working, the G values have been recalculated and calibrated with respect to rotation speed and 

paddle surface area.  Ensure that the chemical dosing pumps are calibrated and there are no clogs 

due to chemical build up, especially with lime.  Additional graphs and data for the disinfection 

byproduct precursor experiments are found in Appendix G. 

0.162

0.094

0.027

0.016

0.010

0.000

0.020

0.040

0.060

0.080

0.100

0.120

0.140

0.160

0.180

Raw Water Flume Prefilter Postfilter Clear well

U
V

 2
5

4
 A

b
so

rb
an

ce
 (

ab
s.

)

Stage of PWSA Pilot Plant

42%              
Reduction

41%        
Reduction

7%                  
Reduction

4%
Reduction



 130 

5.0  PILOT-SCALE EXPERIMENTS 

5.1 PWSA PILOT PLANT 

The pilot plant is located in the PWSA Operations Center. It was designed to simulate the full-

scale plant and to allow staff to gain experience and data on how process changes can affect the 

quality of the treated water. Experimentation using the pilot plant will assist PWSA in 

developing alternative treatment strategies for the future to meet more stringent drinking water 

regulations [PWSA, 2000]. 

Another objective of the pilot plant is to provide a facility that is aesthetically appealing 

and educational to groups that tour the treatment plant. Therefore the pilot plant is made of 

transparent materials where possible, and the most aesthetically pleasing unit processes are in 

clear view of the public [PWSA, 2000]. 

The pilot plant is setup such that the experimental train will have an ozone system that 

can be used to study the effect of the oxidant relative to the control process run on the 

conventional train. The system on the experimental train is set up to allow preozonation or 

intermediate ozonation. The conventional and experimental trains are separate systems, split at 

the flow split box from the raw water pumps, until the filters. At the filters the configuration can 

be changed so that both trains can be run on different filters simultaneously [PWSA, 2000].  

The unit processes of the pilot plant are as follows: 



 131 

 Pumping water from full-scale plant (raw water, primary clarified, secondary 

clarified, filter effluent for backwash) 

 Flow splitting and pretreatment (with chemical feeds) 

 Rapid mix (with chemical feeds) 

 Flocculation 

 Primary clarification (plate settlers) 

 Secondary clarification (sedimentation tank) 

 Filtration 

 Ozonation (pre-ozonation and intermediate ozonation) 

 Chlorine dioxide (batch feed) [PWSA, 2000]. 

Pictures of the PWSA Pilot-Plant are located in Appendix I.  

5.1.1 Process Description 

Four sources of water are available to the pilot plant from the main plant. They are raw water, 

primary clarifier effluent, secondary sedimentation effluent (filter influent), and filter effluent 

(for filter backwashing). The effluent feed to the pilot plant from the main plant‟s secondary 

sedimentation and filter processes are gravity based. Raw water and primary clarifier effluent are 

delivered to the pilot plant by submersible pumps [PWSA, 2000]. 

The raw water feed is supplied by a 4-inch Myers submersible pump capable of pumping 

25 to 80 gpm. The raw water is pumped from a side chamber at the plant‟s main intake on the 

Allegheny River. The raw water travels about ¼ mile to the pilot plant location through a 2-inch 



 132 

PVC line. Turbidity and pH are monitored on the raw influent line and the clarified water line, 

upstream of the flow splitter box [PWSA, 2000].  

The primary clarifier effluent feed is from the plant primary clarifier effluent and is 

pumped to the pilot plant with a submersible pump. Primary clarifier effluent can be added to the 

pilot plant between the primary and secondary sedimentation process, or to the filter influent 

(bypassing secondary sedimentation). The bypassing serves the purpose of using existing plant 

conditions to test different media configurations or the effect of secondary sedimentation on 

finished water characteristics. The entire pilot plant would not be required to be in operation to 

acquire these data [PWSA, 2000]. 

The secondary clarifier effluent feed is gravity fed as indicated previously from the 

plant‟s large secondary sedimentation basins. This can be fed through the pilot filters, thereby 

allowing pilot data on various filters and finished water quality to be acquired without the use of 

the entire pilot plant [PWSA, 2000]. 

The backwash water source for the pilot filter columns is provided from the plant‟s 

filtered effluent prior to chlorination. A small centrifugal booster pump has been added to the 

backwash line immediately upstream of the filter valving to improve backwash pressure and 

flow rate. The pump is capable of 8.0 gpm at 29.0 feet of head [PWSA, 2000]. 

5.1.2 Filter Process Description 

Filtration is used to remove particles that were not removed during sedimentation. In filtration, 

water passes through granular filter media, and particulates accumulate either on the surface of 

the media or are collected through its depth. As particulate matter accumulates in or on the filter 

media, the pressure drop increases until the available hydraulic head is exhausted or the 



 133 

particulates begin to break through the media. At that point, the filter media is then cleaned or 

backwashed and returned to service [PWSA, 2000]. 

The filter system includes four filters. Two filters are supplied water from the 

conventional train, while 2 filters are fed water from the experimental train. The flow rate for the 

filtration process can be varied from 0.2 gpm to 1 gpm, and the filters operate in a constant head, 

constant rate (effluent flow control) mode. Given that each pilot-scale filter is 6-inches in 

diameter (I.D.), the process flow range through a filter of 0.2 gpm to 1 gpm represents a 

corresponding filter loading range 1 gpm/sq. ft to 5 gpm/sq ft. This filter loading range is 

equivalent to the loading range currently applied on the full-scale filter process [PWSA, 2000].  

The influent to the system comes from the upstream processes and enters two filter head 

control tanks located at either end of the filter column array.  The head control tank provides a 

constant head to the filters. Each head control tank is dedicated to one of the process trains.  Two 

filters for each train can be operated from either head tank by closing and opening specific valves 

upstream of the filter columns. Both head control tanks have an overflow that allows for any 

additional flow from the upstream processes that is not needed by the filters to be sent to the 

plant drain. In the filter influent line, an injection point is present for the addition of a filter aid 

polymer if it needs to be injected for testing [PWSA, 2000].  

Each filter is a 6-inch column made of clear acrylic, approximately 16 feet in total height.  

Each pilot-scale filter contains 18-inches of anthracite on top of 12-inches of filter sand. This is 

the same media configuration used in the full-scale filters. However, a ¾ inch thick Leopold 

Integral Media Support (IMS) cap is used in the pilot scale filter to support these granular layers 

instead of the 12-inch layer of support gravel used in the full scale filters. The maximum 

allowable media depth in the filter is 6 feet. The water depth above the filter media can range 



 134 

from 6.5 to 9.5 feet.  A 7.0 foot hydraulic head is maintained above the filter media in both the 

pilot-scale and full-scale filters [PWSA, 2000].  

One of the most important parameters monitored on the filters is the head loss developed 